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Collaborative Staging Codes

Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
(M-9700-9701)

C44.0-C44.9, C51.0-C51.2, C51.8-C51.9, C60.0-C60.2, C60.8-C60.9, C63.2
C44.0 Skin of lip, NOS

C44.1 Eyelid

C44.2 External ear

C44.3 Skin of ear and unspemﬁed parts of face

C44.4 Skin of scalp and neck

C44.5 Skin of trunk

C44.6 Skin of upper limb and shoulder

C44.7 Skin of lower limb and hip

C44.8 Overlapping lesion of skin

C44.9 Skin, NOS

C51.0 Labium majus

C51.1 Labium minus

C51.2 Clitoris

C51.8 Overlapping lesion of vulva

C51.9 Vulva, NOS

C60.0 Prepuce

C60.1 Glans penis

C60.2 Body of penis

C60.8 Overlapping lesion of penis

C60.9 Penis

C63.2 Scrotum, NOS

Note 1: Laterality must be coded for C44.1-C44.3 and C44.5-C44.7. For codes C44.3 and C44.5, if
the tumor is midline (e.g., chin), code as 9 (midline) in the laterality field.
Note 2: Source: Developed by the Mycosis Fungoides Cooperative Group (MFCG)

Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
CS Tumor Size
SEE STANDARD TABLE
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Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum

CS Extension (Revised: 08/15/2006)
Note 1: In approximating body surface, the palmar surface of the hand, including digits, is about 1%.
Note 2: Use code 25 when skin involvement is present but only a general location/site is mentioned
(i.e., face, legs, torso, arms). Use code 30 when there is skin involvement but there is no mention of
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location/site.
Code | Description TNM | SS77 | SS2000
10 Plaques, papules, or erythematous patches ("plaque stage"): T1 L L
Less than 10% of skin surface, no tumors
Limited plaques/patches
MFCG Stage |
20 Plaques, papules, or erythematous patches ("plaque stage"): T2 L L
Greater than or equal to 10% of skin surface, no tumors
Generalized plaques/patches
MFCG Stage 11
25 Plaques, papules, or erythematous patches ("plaque stage"): T2 L L
% or body surface not stated, no tumors
30 Skin involvement, NOS: T1 L L
Extent not stated, no tumors
Localized, NOS
50 One or more tumors (tumor stage) T3 RE RE
Cutaneous tumors
70 Generalized erythroderma (greater than 50% of body involved T4 RE RE
with diffuse redness)
Sezary syndrome/Sezary disease
MFGC Stage III
95 No evidence of primary tumor TO U U
99 Unknown extension X U
Primary tumor cannot be assessed
Not documented in patient record
Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
CS TS/Ext-Eval
Code Description Staging Basis
9 Not applicable for this site. NA
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Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
CS Lymph Nodes (Revised: 08/21/2006)
Note: For this site, code ALL lymph node (regional and distant) involvement in this field.

Code Description TNM SS77 SS2000

00 None; no regional lymph node involvement NO NONE | NONE

10 Clinically enlarged palpable lymph node(s) (adenopathy), N1 RN RN
and either pathologically negative nodes or no pathological
statement

20 No clinically enlarged palpable lymph node(s) N2 RN RN
(adenopathy); pathologically positive lymph node(s)

30 Both clinically enlarged palpable lymph node(s) N3 RN RN
(adenopathy) and pathologically positive lymph node(s)

80 Lymph nodes, NOS N1 RN RN

99 Unknown; not stated NX U U
Regional lymph node(s) cannot be assessed
Not documented in patient record

Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
Reg LN Pos
SEE STANDARD TABLE

Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
Reg LN Exam
SEE STANDARD TABLE

Mycosis Fungoides and Sezary Disease of Skin, Vulva, Penis, Scrotum
CS Mets at DX (Revised: 08/15/2006)
Note: For this site, code ALL lymph node (regional and distant) involvement in the CS Lymph Nodes

field.
Code Description TNM SS77 SS2000
00 No; none MO NONE | NONE
40 Visceral (non-cutaneous, extra nodal) involvement: M1 D D
MFCG Stage [V
Carcinomatosis
Distant metastasis, NOS
99 Unknown if distant metastasis; Not documented in patient | MX U U
record; Distant metastasis cannot be assessed
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Site Specific Surgery Codes

Skin

C440-C449

(Except for M9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989)

Codes
00 None; no surgery of primary site; autopsy ONLY

10 Local tumor destruction, NOS
11 Photodynamic therapy (PDT)

12 Electrocautery; fulguration (includes use of hot forceps for tumor destruction)
13 Cryosurgery
14 Laser ablation

No specimen sent to pathology from surgical events 10-14

20 Local tumor excision, NOS
26 Polypectomy
27 Excisional biopsy

Any combination of 20 or 2627 WITH
21 Photodynamic therapy (PDT)
22 Electrocautery
23 Cryosurgery
24 Laser ablation
[SEER Note: Codes 21 to 24 above combine 20 Local tumor excision, 26 Polypectomy or
27 Excisional biopsy with 21 PDT, 22 Electrocautery, 23 Cryosurgery, or 24 Laser ablation]
25 Laser excision
Specimen sent to pathology from surgical events 20-27

[SEER Notes: Code UVB phototherapy for mycosis fungoides primaries under Surgery of Primary
Site for skin. Assign code 11 if there is no pathology specimen. Assign code 21 if there is a pathology
specimen. Codes 20-27 include shave and wedge resection]

30 Biopsy of primary tumor followed by a gross excision of the lesion (does not have to be done
under the same anesthesia)
31 Shave biopsy followed by a gross excision of the lesion
32 Punch biopsy followed by a gross excision of the lesion
33 Incisional biopsy followed by a gross excision of the lesion
34 Mohs surgery, NOS
35 Mohs with 1-cm margin or less
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36 Mohs with more than 1-cm margin
[SEER Notes: Codes 30 to 33 include less than a wide excision, less than or equal to 1 cm margin or
margins are unknown. If it is stated to be a wide excision or reexcision, but the margins are unknown,
code to 30. Code 45 represents a wide excision in which it is known that the margins of excision are
greater than 1 cm.]

45 Wide excision or reexcision of lesion or minor (local) amputation with margins more than 1
cm, NOS. Margins MUST be microscopically negative.
46 WITH margins more than 1 cm and less than or equal to 2 cm
47 WITH margins greater than 2 cm
If the excision does not have microscopically negative margins greater than 1 cm, use the
appropriate code, 20-36.

60 Major amputation
90 Surgery, NOS

99 Unknown if surgery performed; death certificate ONLY
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Site Specific Surgery Codes

All Other Sites

C142-C148, C170-C179, C239, C240-C249, C260—-C269, C300-C301, C310-C319, C339, C379,
C380—C388, C390—C399, C480—-C488, C510-C519, C529, C570-C579, C589, C600—-C609, C630—
C639, C680—C689, C690—-C699, C740-C749, C750-C759

(Except for M9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989)

Codes
00 None; no surgery of primary site; autopsy ONLY

10 Local tumor destruction, NOS
11 Photodynamic therapy (PDT)

12 Electrocautery; fulguration (includes use of hot forceps for tumor destruction)
13 Cryosurgery
14 Laser

No specimen sent to pathology from surgical events 10-14

20 Local tumor excision, NOS
26 Polypectomy
27 Excisional biopsy

Any combination of 20 or 26-27 WITH
21 Photodynamic therapy (PDT)
22 Electrocautery
23 Cryosurgery
24 Laser ablation

[SEER Note: Codes 21 to 24 above combine 20 local tumor excision, 26 Polypectomy or
27 Excisional biopsy with 21 PDT, 22 Electrocautery, 23 Cryosurgery, or 24 Laser ablation]

25 Laser excision

Specimen sent to pathology from surgical events 20-27

30 Simple/partial surgical removal of primary site
40 Total surgical removal of primary site; enucleation
41 Total enucleation (for eye surgery only)

50 Surgery stated to be “debulking”

60 Radical surgery
Partial or total removal of the primary site WITH a resection in continuity (partial or total
removal) with other organs
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[SEER Note: In continuity with or “en bloc” means that all of the tissues were removed during the
same procedure, but not necessarily in a single specimen]

90 Surgery, NOS

99 Unknown if surgery performed; death certificate ONLY
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